(0]

orobbax

www.probbax.com
info@probbax.com

Instructions / Installation / Instalacion /

Installazione / Installatie / Montage Anleitung

Sack Holder SO-2102

Assembling Diagram

Accessories

<
o
X
—_—
N

SH®

e
"M6 x 30"
5

2 | List of parts

Item

Cover

Bolt M6 x 70

Nut1 M6 x 12

Tube

Rubber Belt

Middle holder

Screw M5 x 12

Shaft

Upright

Base

Castor Without Break

Castor With Break

Pedal

Bolt M6 x 30

Nut2 M5 x 5

No
1
[
3
4
O
6
7
8
9

10
11

12

13

14

19

16

Nut3 M6 x 5

l—\l—\l—\l—\mml—\l—\l—\ml—\l—\m_hml—\g




